SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

Spurious Emission

<1Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1GHz

CSE Plot on Ch 00 between 1GHz ~ 26.5GHz

Spectrum - Spectrum -
RefLevel 30.00 dbm  Offset 24.40 db @ RBW 100 kHz RefLevel 30.00 dbm  Offset 24.40 0B @ RBW 100 kHz
e AL 20.d8  SWT 30.1 ms & VBW 300 kHz2 Mode Sweep o AL 20d8  SWT 255 ms & VBW 300 kHz Mode Sweep
j@ 17k View j@ 17k view
m1[1] -42.41 dBm mM1[1] 19.65 dBm
958.7280 MHz 1 2.402030 GHz|
20 de: 0-dBTh——01 19,654 dar m2[1] -37.81 dBm|
6.850780 GHz|
10 dB: 10 d
0 D2 346 dbe o Dz 3146 dBr
-10 dB: -lod
-20 de
20 dB i
30 d
-30 dBm M2
-40 di i
-60 df
-60 df
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
Type | Ref | Trc | X-value Y-value | Function | Function Result M1 1 2.40203 GHz 19.65 dBm
M1 1 958.728 MH2z -42.41 dBm M2 1 6.85078 GHz -37.81 dBm
)i ] a )i ] [T I

CSE Plot on Ch 39 between 30MHz ~ 1GHz

CSE Plot on Ch 39 between 1GHz ~ 26.5GHz

Spectrum c%] Spectrum c%]
Ref Level 30.00 dbm  Offset 24.02 db @ RBW 100 kHz Ref Level 30.00 dbm  Offset 24.02 dB & RBW 100 kHz
o AtL 20d3  SWT 20.1 ms w VBW 300 kHz Mode Swaep o ALL 20d3  SWT 255 ms e VBW 300 kHz Mode Swaep
j@ 1Pk View @ 1Pk View
mM1[1] -42.24 dBm M1[1] 19.62 dBm
889.1490 MHz| n,«l" 2.441130 GHz|
20 d8: B M2[1] -38.95 dBm|
6.761530 GHz|
10 de: 10 di
o D2 -0.382 dby ° 2dn
10 d -lod
-20 dB =0
30d
-30 dBm N
1 -40 de
40 o H
it e "
=60 df
<60 df
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-valus |__Function | Function Result |
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | ML 1 2.44113 GHz 19.62 dBm
M1 1 8809.149 MHz -42.24 dBm M2 1 6.76153 GHz -33.95 dBm
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Report No. : FR380306A

<1Mbps>

o o
Spect [v Spectrum [v
RefLevel 30.00 dbm  Offset 24.16 4B @ RBW 100 kHz RefLevel 30.00 dbm  Offset 24.16 0B @ RBW 100 kHz
e AL 20 dB SWT 30.1 ms & VBW 300 kHz2 Mode Sweep o AL 20 dB SWT 255 ms & VBW 300 kHz Mode Sweep
j@ 17k View j@ 17k view
m1[1] -42.23 dBm mM1[1] 18.64 dBm
789.0810 MHz| M1 2.480230 GHz|
20 dB: 20 dBmM——t" ) 15 caa dar 1201} 38.06 dBm|
6.867780 GHz|
10 dB: 10 d
—t 0 dBr
ik 02 -1.262 dem " “ '
-10 dB: -lod
-20 de -zad
30 d
-30 dém >
. aad
-40 di 11
-60 df
-60 dB:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
Type | Ref | Trc | X-value Y-value | Function | Function Result M1 1 2.4B023 GHz 18.64 dbm
M1 1 789.081 MH2z -42.23 dBm M2 1 6.86778 GHz -38.06 dBm
L ) [ EECEEERNC ] Jj J [ | BECEERENC

<2Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1GHz CSE Plot on Ch 00 between 1GHz ~ 26.5GHz
- pectrum -
Ref Level 30.00 dBm  Offset 24.25 0B w RBW 100 kHz RefLevel 30.00 dbm  Offset 24.25 d8 @ RBW 100 kHz
b ar 20 dB SWT 30.1 ms @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view j@ 1Pk view
M1[1] -42.79 dBm Mi1[1] 17.61 dBm)|
979.6790 MHz . 2.402080 GHz
s 20 iy m2[1] 37.90 dBm
6.640840 GHZ|
10 d 10 d
0 dBrr —
0 o 2355 dom & 2 2,388 dBm
10 di -10 d
a0 20 d§
a0 d
-30 dBm ;
12
1 -40 de
40d 1 M
W "
-60 de
<60 df
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 50.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-valus | ¥-valus | _Function Function Result |
Type | Ref | Trc| X-value | Y-value | _Function | Function Result | ML 1 2,40203 GHz 17.61 dém
M1 1 979.679 MHz -42,79 dBm M2 1 6.64084 GHz -37.90 dém
)y J W e )| ) ]
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Report No. : FR380306A

<2Mbps>

CSE Plot on Ch 39 between 30MHz ~ 1GHz

CSE Plot on Ch 39 between 1GHz ~ 26.5GHz

Spectrum - Spectrum =
Ref Level 30.00 dBm  Offset 24.02 0B @ RBW 100 kHz RefLevel 30.00 dbm  Offset 24.02 d8 @ RBW 100 kHz
b ar 20 dB SWT 30.1 ms @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view j@ 1Pk view
M1[1] -42.59 dBm Mi1[1] 14.18 dBm)|
983.9470 MHz| 2.441130 GHz
0 20 M2[1] -38.67 dBm|
D1 14.175 dén 437690 GHZ|
10 d 10 d
0 0 dem
D2 -5.825 dBm 2 -5.825 dBm
10 d -0
20 d -20 de
30d
-30 dBm -
. -40 di
40 df 3
e sttt "
<60 df
<60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref [ Trc | X-value | ¥-value | _Function Function Result |
Type | Ref | Tre | X-value | v-value | Function Function Result M1 1 2.44113 GHz 14,18 dém
M1 1 983.947 MH2 -42.59 dBm M2 1 6.43769 GH2 -38.67 d8m
( T J [ )i ] D e

CSE Plot on Ch 78 between 30MHz ~ 1GHz

CSE Plot on Ch 78 between 1GHz ~ 26.5GHz

Spectrum - Spectrum =
Ref Level 30.00 dBm  Offset 24,16 0B w RBW 100 kHz RefLevel 30.00 dbm  Offset 24.16 d8 @ RBW 100 kHz
b ar 20 dB SWT 30.1 ms @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view j@ 1Pk view
M1[1] -42.59 dBm M1[1] 16.36 dBm)
840.9090 MHz o 2.480230 GHz
20 df 20 T mM2[1] -38.18 dBm|
6.819330 GHz
10 df 10
0 0 dBm ——
D2 -3.644 dBm -3.644 dBnr
10 d -lod
20 d -20 de
30 d
-30 dBm .
v
d 1AL -40 d
-40 5
-60 df
<60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref [ Trc | X-value | ¥-value | _Function Function Result |
Type | Ref | Tre | X-value | v-value | Function | Function Result M1 1 2,48023 GHz 16,36 dBm
M1 1 840.909 MH2 -42.59 dBm M2 1 6.81933 GH2 -38.18 dam
| I ) Qi e [ T ) D e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

<3Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1GHz

CSE Plot on Ch 00 between 1GHz ~ 26.5GHz

Spectrum = Spectrum =
RefLevel 30.00 dbm  Offset 2425 db @ RBW 100 kHz RefLevel 30.00 dbm  Offset 2425 db @ RBW 100 kHz
o AL 20 d8 SWT 30.1 ms & VBW 300 kHz Mode Sweep po ATL 20 d8 SWT 255 ms & VBW 300 kHz Mode Sweep
j@ 1Pk view j@ 1Pk view
M1[1] -41.36 dBm mM1[1] 18.20 dBm)|
B46.0180 MHz| 1 2.402030 GHz
20 d: 20 dbgn—r m2[1] -37.98 dBm|
6.906030 GHz
10 de 10
0 dBm 5o 1605 dbrm Dby D2 -1.805 d8
10 dB -lod
20 db -20 dg
30d
-30 dBm 2
- a0 di
400 o
<60 df
<60 de
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-valus | Y-valug | __Function Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 1 2,40203 GHz 18,20 dém
ML 1 846.018 MHz -41,36 dBm M2 6.90603 GHz -37.98 dBm
il ] (] il ] (]

CSE Plot on Ch 39 between 30MHz ~ 1GHz

CSE Plot on Ch 39 between 1GHz ~ 26.5GHz

o ¢ trum o
RefLevel 30.00 dBm  Offset 24.02 db @ RBW 100 kHz Ref Level 30.00 dBm  Offset 24,02 0B & RBW 100 kHz
po ALL 20d8  SWT 30.1 ms » VBW 300 kHz Mode Swesp b ALL 20d8  SWT 255 ms w VBW 300 kHz Mode Swesp
@ 1Pk View @ 1Pk View
mi[1] -42.85 dBm M1[1] 13.57 dBm)|
923.5500 MHz| . 2.441130 GHz
20 de: 20 dm M2[1] -39.00 dBm)
D1 13.567 dBn 6.233700 GHz
10 dB 10 di
0 dBm 0 dBm
6,433 dBmr
D2 -5.433 dem "
10 dB -0
-20 dB =0
a0 d
-30 dBm s
-40 d " -4 d
e e | G
-60 de
-60 de
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref [ Trc | X-value | Y-value | Function Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | M1 1 2.44113 GHz 13,57 dém
ML 1 923,55 MHz -42.95 dém M2 1 6.2337 GHz -39.00 dém
il ] AR e | il ] Wi e
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ssomanas. FCC RADIO TEST REPORT Report No. : FR380306A

<3Mbps>
CSE Plot on Ch 78 between 30MHz ~ 1GHz CSE Plot on Ch 78 between 1GHz ~ 26.5GHz
Spectrum = Spectrum =
Ref Level 30.00 dbm _ Offset 24,16 0B @ RBW 100 kHz Ref Level 30.00 dbm _ Offset 24,16 0B @ RBW 100 kHz
o ALL 20 dB SWT 30.1 ms & VBW 300 kHz Mode Sweep po ATL 20 d8 SWT 255 ms & VBW 300 kHz Mode Sweep
j@ 1Pk view j@ 1Pk view
M1[1] -42.75 dBm mM1[1] 18.42 dBm)|
717.5290 MHz| M1 2.480230 GHz|
20 de: 20 dby D1 18.420 den m2[1} 69 dBm)
6.661240 GHZ|
10 dB 10 d
0 dbm D2 -1.580 dBir Rdbm D2 -1.560 da
-10 dBy -od
-20 d8 2nd
30 d
30 dém
-40 d L
a0 d 11
U S "
-60 de
-60 df
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-valus | Y-valug | __Function Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 1 2.48023 GHz 18,42 dém
ML 1 717.529 MHz -42,75 dBm M2 1 6.66124 GHz -38.60 dBm
)| J [T ( )| [T
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<HR 2Mbps Ant.3>

Number of Hopping Frequency

Number of Hopping Channel Plot on Channel 00 - 78

Spectrum ':%1

Ref Level 30.00 dBm Offset 24.40 dBb & RBW 300 kHz

= Att 20 dB & SWT S5ms @ VYBW 300 kHz
@ 1Pk Max

Mode Sweep

20 dBm

LA ATl et et Vi T A el e T e T T

10 dem

0 gBm

-1p dem

2}] derm

0 dBm

40 dBm

-50 dém

-60 dBm

Start 2.4 GHz 691 pts Stop 2.441 GHz
.'T e —

Date: 4.AUG.2023 02:27:56

Spectrum u%l

Ref Level 30.00 dBm Offset 24.40 dB @ RBW 300 kHz

= Att 20 dB & SWT S5ms @ VYBW 300 kHz
@ 1Pk Max

Mode Sweep

20 dBm

T T AT A Vi e Vit Rl A W) AV WYy

10 dBm

"

0 dBm |

[
-10 dem

-20 dBm \

-30 dém \

-40 dBm

-50 dém

-60 dBm

Start 2.441 GHz 691 pts Stop 2.4835 GHz
)|

Date: 4.AUG.2023 02:28:12
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Hopping Channel Separation

<2Mbps>

Channel Separation Plot on Channel 00 - 01

Channel Separation Plot on Channel 39 - 40

Spectrum - Spectrum =
Ref Level 30.00 dbm  Offset 2240 db @ RBW 30D kiz Ref Level 30.00 dbm _ Offset 2217 db @ RBW 300 kHz
o ALt 20dB @ SWT Sms @ VBW 300 kHz Mode Sweep o ALt 20dB @ SWT Sms @ VBW 300 kHz Mode Sweep
@ 1Pk Max @ 1Pk Max
Mi[1] 17.29 dBm Mi1[1] 16.96 dBm
2.40199640 GHz| 2.44098770 GHz
20d 02011 pg 0.01dB 20 d “h D2[1] 0.01 dBy
[ ISR W " — —— 1.00724 MHz| S—tr | — — 1.00289 MHz|
10 dBm—rt- - 10 dbs
,/
0 dBry 0 dBim 5
/ \\
-{0 dB -10 dB
-20 dB -20 dB
-30 da -30 da
40 d 40 d
50 de 50 de
60 d 60 d
CF 2.4025 GHz 691 pts Span 3.0 MHz CF 2.4415 GHz 691 pts Span 3.0 MHz
e !
[ [T [ [T
Spectrum k2
Ref Level 30.00 dBm  Offset 2431 0B & RBW 300 kHz
o ALL 20dB = SWT S ms w VBW 300 kHz Mode Sweep
@ 1Pk Max
Mi[1] 17.03 dBm
2.47898770 GHz
20d a1 p2[1] 0.06 dB
T -_— 1.00289 MHz,
10 dém =
0 dBry
s o
10 dB -
-20 dB
-30 da
40 d
<50 d
60 d
CF 2.4795 GHz 691 pts Span 3.0 MHz
[ I
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Package Transfer Time Plot
Spectrum n%.:
Ref Level 30.00 dBm Offset 24,02 dB & RBW 1 MHz
o Att 20 dB @ SWT 10 ms & VBW 1 MHz
SGL
@ 1Pk Max
mM1[1] 16.02 dBm
20 dB M1 _ 1.53000 ms
Ehdry i R e e | élq,‘ @epE e
2192000 ms
10 derm
0 dem
-10 dBrm
-20 dBr
-30 dBm
-40 danm..,.iﬁw,y ; p‘v'ui,.w' ril i ||m"|ul
-50 dBm:
-60 dBm
CF 2.441 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value Y-wvalue |__Function | Function Result |
M1 1 1.53 ms 16.02 dBm
D2 M1 1 2,92 ms 1.03 dB
D3 M1 1 3.75 ms 0.02 dB
)j i
Date: 19.JUL.2023 11:59:41
Remark:

7. In normal mode, hopping rate is 1600 hops/s with 6 slots in 79 hopping channels.
With channel hopping rate (1600 /6 / 79) in Occupancy Time Limit (0.4 x 79) (s),Hops
Over Occupancy Time comes to (1600 / 6/ 79) x (0.4 x 79) = 106.67 hops.

8. In AFH mode, hopping rate is 800 hops/s with 6 slots in 20 hopping channels. With

channel hopping rate (800 / 6 / 20) in Occupancy Time Limit (0.4 x 20) (s), Hops Over

Occupancy Time comes to (800 / 6/ 20) x (0.4 x 20) = 53.33 hops.
9. Dwell Time(s) =

Hops Over Occupancy Time (hops) x Package Transfer Time

TEL : 886-3-327-0868
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20dB Bandwidth

<2Mbps>

20 dB Bandwidth Plot on Channel 00 20 dB Bandwidth Plot on Channel 39

Spectrum - Spectrum =
Ref Level 30.00 dim  Offset £4.40 db @ RBW 30 kHz RefLevel 30.00 dem  Offset 24.17 dB @ RBW 30 kHz
o att 20 dB e SWT Sms @ VBW 100 kHz Mode Sweep o Att 20 dB @ SWT Sms @ VBW 100 kHz _Mode Swesp
(@ 1Pk view [@ 1Pk view
Mi[1] 5.93 dBm)| Mi1[1] 6.31 dBm
2.40135652 GHz, 2.44035217 GHz
20 d D2[1] 0.33 dB 20 d D2[1] 0.11 dB
. 1.30870 MHz 1.31304 MHz
1 14.469 dBr : D1 14.290 dBr -
10 dém P YA AN Ay Ty 10 dm T Py AT ATE R Ry e
e iy qu ‘f ~ W
0dB = 0 dBm -
M . T -
D2 -5.531 dBm—¥4 \ 02 -5.710 den i
d L / A
-10 - - -10 dB -
{ i { \
20d - ! - -20 de - ! L
f / A s / Y A
J A~ WV PN W
30 e e -30 d8 . Y
Iy \ frﬁ, \
el s e L
ol Lot k4
=50 d =50 df
-60 -0 d
GF 2.402 GHz 691 pts Span 3.0 MHz CF 2.441 GHz 691 pts Span 3.0 MHzZ
— m—
)| J I L )i ] BARRRAED

20 dB Bandwidth Plot on Channel 78

Spectrum =
Ref Level 30.00 dBm  Offset 24.31 dB & RBW 30 kHz
o att 20 db @ SWT Sms e VBW 100 kHz Mode Sweep
(@ 1Pk View
Mi[1] 6.00 dBm
2.47935217 GHz|
20 df D2[1] 0.04 dB|
1.30870 MHz|
D1 14.275 dBn -
“ |
10 dBm T oy AT A RTAW By v
AT A,
i ',
0dp <
he
A
-10 df o
7 |
] / |
20 - i T
A A
30 df { AW
S |
"'JH n e J R P
/ T
-50 d
60 d
CF 2.48 GHz 691 pts Span 3.0 MHz
)i ) G e
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99% Occupied Bandwidth

<2Mbps>

99% Occupied Bandwidth on Channel 00

99% Occupied Bandwidth on Channel 39

Spectrum - Spectrum =
Ref Level 30.00 dBm  Offset 24.40 dB @ RBW 30 kHz Ref Level 30.00 dém  Offset 24.17 dB @ RBW 30 kHz
o Att 20 dé @ SWT Sms @ VBW 100 kHz Mode Sweep o ALt 20 db & SWT Sms @ VBW 100 kHz  Mode Swesp
@17k View (@ 1Pk View
M1[1] 14.43 dBm)| M1[1] 14.27 dBm
2.40200600 GHz 2.44100200 GHz,
20d . e B P 20 d@ T © B 90B8091¢
F c Bw 1.190809191 MHz '\ Oce Bw 1.190809191 MHz|
10 d - 10 dB - -
Y RN LAV T S Y e AT VAN N
[ Yass N 1o ey
od - — B iy 0 dem - -
e A A~ N,
d b p \
10 e s -10 — -
/ \ / Y
-20 df : . -20 des f .
\ Vs ™ ~ \. ~ N .
\, _ oS . ~ YA
-3b-der -atdes VL
-40 -40 d
-50 dlBm -50 dBim
-60 -610 ol
CF 2.402 GHz 1001 pts Span 2.0 MHz CF 2.441 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
1 2.402006 GHz 14.43 dam ML 2.441002 GHz 14.27 dam
Ti 1 2,40141658 GHz 0,16 dém Qcc Bw 1,190809191 MHz TL 1 2,44041459 GHz 0,29 dém Qcc Bw 1,190809191 MHz
T2 1 2,40260739 GHz -0.67 dem T2 1 2,44160539 GHz -0.80 dem
)yl J AR e [ 1 J [

99% Occupied Bandwidth on Channel 78

Spectrum =
Ref Level 30.00 dBm  Offset 24.31 dB & RBW 30 kHz
o att 20 db @ SWT Sms @ VBW 100 kHz Mode Sweep
(@ 1Pk View
MI[1] 14.31 dBm|
. 2.48000000 GHz|
2 T Occ Bw 1.188811189 MHz
10d L
A VT [V o
1 Ay < 17
od I ke
-10d - \
/ \
/
/ \
20 df L
\ ; \ Ny
Shdaml N
-40 d
-50 dem
-60 d
CF 2.48 GHz 1001 pts Span 2.0 MHz
Marker
Type | Ref | Tre | X-walug | ¥Y-value | Function | Function Result |
[z 1 2.48 GHz 14,31 dam
T 1 2,47941259 GHz 0.32 dém Occ Bw 1,188811189 MHz
T2 1 2.4806014 GHz -0.75 dBm
)| J QR e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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Band Edges

<2Mbps>

Low Band Edge Plot on Channel 00

High Band Edge Plot on Channel 78

Spectrum [“5' Spectrum [
Ref Level 30,00 dsm  Offset 2420 d6 @ RBW 100 kHz RefLevel 30.00 dem  Offset 22.31 db & RBW 100 kHz
o att 20 dB & SWT 5ms @ VBW 300 kHz _Mode Swsep o Att 20 d8 ® SWT S ms @ VBW 300 kHz Mode Sweep
@17k View (@ 1Pk view
MiL1] 43.85 dBm| M1[1] 43.85 dBm
2.3994790 GHz| 2.4841430 GHz
20 - 20
D1 16.637 dBr ‘ 1
AT
o \
10 df = 10 di
I
/ \
0 dB J \ o d
D2 -3,363 dBrm ' b
| ]
-10 I \ -10
-20 - W 20 di \
/ 0l |
/ | /
30 df —f - 30 di T =
[f W \ \ M
/ YaN / VY
40 dB ; -4 dify :
/ e ‘ r
o " b CUESTH
FEPSTRVIN FITPSL I TRNyY PRI IR, SR TIN A W il ) oF ACRTIRPRPE TR AP SUOVRRISY) SPOPTRPR U TN o
50 50
50 -0 df
7" Fi
Start 2.395 GHz 691 pts Stop 2.405 GHz Start 2.4775 GHz 691 pts Stop 2.4895 GHz
— —
)i [T JU J QR e
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Hopping Mode Band Edges

<2Mbps>

Hopping Mode Low Band Edge Plot

Hopping Mode High Band Edge Plot

Spectrum {“%’ Spectrum {“%’
Ref Level 30,00 dem  Offset 2+.40 db @ RBW 100 khz RefLevel 30.00 dem  Offset 24.31 deé = RBW 100 kHz
fo At 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep fo_Att 20dB & SWT 5ms @ VBW 300 kHz Mode Sweep
@17k view (@ 1Pk view
MAL1] 44.20 dBm M1[1] 43.51 dBm
2.3960780 GHz 2.4858790 GHz
20 dBm { i 20 {
)1 16.622 dém T )1 16,526 dBm
i | o o, i,
10 dam b L\ PP LT O ’twlu'h‘ O 0
] | S T ; L I
0 de i 0dB UI
D2 -3.378 dB [f D2 -3.474 dery
-10 dém T -10 T
-20 dbr | 20 df lll‘
fd il
-30 dBm: h[l -30 di
P : | o it
[USTTIVEIN | CRTRPY NS WPRY ) X UV IS Mu‘fb W L P Y TSRO PP YN TPRTRIN) [ WYV PP ITH N
-50 dBm -50
-60 cbr -0 df
F1 F1
Start 2.395 GHz 691 pts Stop 2.405 GH2z Start 2.4775 GHz 691 pts Stop 2.4895 GH2z
il I il

JL J [TTEREE]

L
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Spurious Emission

<2Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1GHz

CSE Plot on Ch 00 between 1GHz ~ 26.5GHz

Spectrum

= Spectrum =
Ref Level 30.00 dém  Offset 24,40 dB & RBW 100 kHz Ref Level 30.00 dém Offset 24.40 dé@ & RBW 100 kHz
b ATL 20 dB SWT 30.1 ms e VBW 300 kHz  Mode Sweep po ALt 20 de  SWT 255 ms @ VBW 300 kdz  Mode Sweep
@ 1Pk Viaw @ 1Pk Viaw
M1[1] +4.91 dBm)| M1[1] 14.48 dBm|
673.7840 MHz 2.402030 GHz
20d 20d M2[1] 34.74 dBm
¥ PP 19.843450 GHz|
10 dé 10 dBfm
0 dBém 0 dBny
2 5521 T 2 5521 dBm
-10 d -10 diy
-20 de -20 diy
a0 d 20 dg T
Y
-40 d T -40 d
60 df 60 df
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
— ———
1 AR e [ 1 WRHRRRED e

CSE Plot on Ch 39 between 30MHz ~ 1GHz

CSE Plot on Ch 39 between 1GHz ~ 26.5GHz

Spectrum

= Spectrum o
Ref Level 30.00 dém  Offset 24,17 dé & RBW 100 kHz Ref Level 30.00 dBm  Offset 24.17 d8 & RBW 100 kHz
o ALt 2008 SWT  30.1ms @ VBW 300 kHz Mode Swesp o Att 20dB  SWT  255ms & VBW 300 kHz _Mode Sweep
[@ 1Pk View [@ 1Pk View
Mi[1] 46.12 dBm)| Mi1[1] 16.09 dBm|
983.7530 MHz 2.441130 GHz
20 df 20d t mM2[1] 35.66 dBm
D1 16.091 dBn 19.829000 GHz,
10 dB 10 dB
0 dBm 0 dBm
09 19 e
-10 d& 10 d
-20 dB -z0
-30 d 20 df —
v
-40 d -40 d
Y
-6 o -6 o
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
1 QR [ 1 [T
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<2Mbps>

CSE Plot on Ch 78 between 30MHz ~ 1GHz

CSE Plot on Ch 78 between 1GHz ~ 26.5GHz

Spectrum - Spectrum -
Ref Level 30.00 dbm _ Offset 2431 0B @ RBW 100 kHz Ref Level 30.00 dBm  Offset 24,31 d6 @ RBW 100 kHz
b AtE o0 dB  SWT  30.1mS e VBW 300 kHz  Mode Sweep fo_Att 20 dB SWT 255 mMS w VBW 300 kHz  Mode Sweep
@ 1Pk View [@ 1Pk view
M1[1] 45.50 dBm) M1[1] 13.57 dBm
997.9470 MHz 2.480230 GHz|
20 df 20 df M2[1] 36.12 dBm)|
11 19.818800 GHz|
D1 13.574 dBm
10 dBm 10 db:
0 dem 0 dBm
2 -6.426 2 6,426 db
-10 dB -10 df
-20 dB -20
-20 dB -20 d -
3
40 d = 40 d
| WA AU U P PR T v S PSR
60 d 60 d
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
Se— — P — —
)i Wl e )i (]
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<HR 2Mbps Ant.4>

Number of Hopping Frequency

Number of Hopping Channel Plot on Channel 00 - 78
o=
Spectrum v
Ref Level 20.00 dém Offset 24.65 dB » RBW 300 kHz
& Att 20 dB & SWT Sms @ YBW 300 kHz Mode Sweep
@ 1Pk Max
S e T Y Y T Y A N R
-50 dBl
60 dBm
Start 2.4 GHz 691 pts Stop 2.441 GHz
)i SRNRARED
Date: 3.AUG.2023 23:45:52
Spectrum u%l
Ref Level 20.00 dém Offset 24.65 dB » RBW 300 kHz
& Att 20 dB & SWT Sms @ YBW 300 kHz Mode Sweep
@ 1Pk Max
20 dBm
WA P Y e VAU ] VT Ty \
10 dBm \
0 dem H
-10 dBm \
-20 dBm H
-30 dBm It
-40 dBm D
-50 dBm
-60 dBm
Start 2.441 GHz 691 pts Stop 2.4835 GHz
e —
)i ]
Date: 3.AUG.2023 23:46:15
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Hopping Channel Separation

<2Mbps>
Channel Separation Plot on Channel 00 - 01 Channel Separation Plot on Channel 39 - 40
Spectrum | [=) | [spectum ) (=)
Ref Level 30.00 dBm Offset 24.65 dB & RBW 300 kHz Ref Level 30.00 dBm Offset 24.42 dB @ RBW 300 kHz
b ALL 20dB » SWT Sms w VBW 300 kHz Mode Sweep po AtL 20dB » SWT S ms w VBW 300 kHz Mode Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 18.17 dBm M1[1] 17.71 dBm
20 d D2[1] D2 0.10 dB| 20 d . p2[1] [ -0.01 dB|
- S " —————___ iou158MH S 1onzomm
10 d i - 10 d - -
Y
0 deipé- c 0 B
7 AN /
And A0 d
=20 df =20 df
=30 df =30 df
-40 dBm -40 dBm
-50 dBm: -50 dBm:
60 dBm 60 dBm
CF 2.402_5 GHz 6_91 pts Span 3.0 MHz CF 2.4415 GHz b‘le\_s Span 3.0 MHz
L BHRRRAE L BHRRRAE
Channel Separation Plot on Channel 77 - 78
Ref Level 30.00 dém Offset 24.56 dB & RBW 300 kHz
b ALL 20dB » SWT Sms w VBW 300 kHz Mode Sweep
@ 1Pk Max
M1[1] 17.89 dBm
20 df 11 p2[1] D2 0.00 dB
I e e e B Nt
P -
10 d
0 dbp -
y 5
i A\
Ao d -
o0
a0
~40 dBm
-50 dém.
60 dBm
CF 2.4795 GHz 6_91 pts Span 3.0 MHz
Jl W e
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Dwell Time

Package Transfer Time Plot
Spectrum [%]
Ref Level 30.00 dém Offset 24.02 d& @ RBW 1 MHz
o Att 20 dB & SWT 10 ms &» VYBW 1 MHz
SGL
@ 1Pk Max
m1[1] 16.87 dBm
AN =l ey .J.Irl_,w»v-'m‘mun)--.vMbmwé‘u}.y— .“4,“(\'1.'1,‘—'_. T b bpanessddsn bt l.mﬂ«];-'y-r&;;
10 dem ) 2.94000 ms|
0 dBm
-10 dBm
-20 dBm:
-30 dBm
-40 dem— il fap ) i
-50 dBm:
-60 dBm
CF 2.441 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.78 ms 16.87 dBm
D2 M1 1 2.92 ms 1.57 dB
D3 M1 1 3.75 ms -0.28 dB
— ] =
Date: 1%.JUL.2023 10:00:57

Remark:

1. In normal mode, hopping rate is 1600 hops/s with 6 slots in 79 hopping channels.
With channel hopping rate (1600 / 6 / 79) in Occupancy Time Limit (0.4 x 79)
(s),Hops Over Occupancy Time comes to (1600 / 6 / 79) x (0.4 x 79) = 106.67
hops.

2.

In AFH mode, hopping rate is 800 hops/s with 6 slots in 20 hopping channels. With

channel hopping rate (800 / 6 / 20) in Occupancy Time Limit (0.4 x 20) (s), Hops
Over Occupancy Time comes to (800 /6 / 20) x (0.4 x 20) = 53.33 hops.

Dwell Time(s) =

Hops Over Occupancy Time (hops) x Package Transfer Time

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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20dB Bandwidth

<2Mbps>

20 dB Bandwidth Plot on Channel 00 20 dB Bandwidth Plot on Channel 39

Spectrum - Spectrum =
Ref Level 30.00 dBm  Offset 24.65 dB @ RBW 30 kHz Ref Level 30.00 dém  Offset 24.42 dB @ RBW 30 kHz
lo Att 20 dB @ SWT Sms @ VBW 100 kHz Mode Sweap o ALt 20 dB @ SWT Sms @ VBW 100 kHz Mode Swesp
@17k View [@ 17k View
M1[1] -4.98 dBm| Mi1[1] -5.49 dBm
2.40135652 GHz 2.44035217 GHz|
20 d D2[1] 0.19 dBj 20 d D2[1] -0.51 dB|
15.321 dbr il 1.30870 MHz, 51 18015 dor 1.31304 MHz|
d an o P Ao Jh
10 — = 10 - - —
“,thI’ Yoy a LTI o, ok VAACE AR i =
S i A N
0de o o 0 dBm -
- ¥ b2 ! ML e
4,673 dBm-— Y 2 -4.985 dBm—3 y
10 d F v -10 d c
{ \ f \
/ \ ] \
d 20 di \
20 i 7 v A o ﬂ\ 7 \ ~
| / / / Fa
N IYAYR! ! Ui/
4 YV \ N
04 o \ 304 LS LAY
7~ \ I \
f . X
el | o) R i ) e .
4 b Ao LA as oty
-50 dlgm -50 dBm
-60 clBm -60 dBm
CF 2.402 GHz 691 pis Span 3.0 MHz CF 2.441 GHz 691 pis Span 3.0 MHz
D )il [

20 dB Bandwidth Plot on Channel 78

Spectrum -
Ref Level 30.00 dBm Offset 24.56 dB & RBW 30 kHz
lo Att 20 dB @ SWT Sms @ VBW 100 kHz Mode Sweap
@17k View
M1[1] -5.11 dBim|
2.47935217 GHz
20 d D2[1] -0.09 dB|
15.227 dBr ; 1.30870 MHZ|
10d ; R
R VOVALRC N A AREY oy
e L
o ML ».
2 4,773 dBm—X T
-10 d 4‘ LS
\
/ |
-20 di
o VoA
> ail
LWL SV
-30 di L
A ] S [
halie ¥ LYot VI,
-40 dBm:
-50 dBm:
-60 dBm:
CF 2.48 GHz 691 pts Span 3.0 MHz
—
-
i

TEL : 886-3-327-0868 Page Number 1 A2- 53 of 58
FAX . 886-3-327-0855



ssomanas. FCC RADIO TEST REPORT Report No. : FR380306A

99% Occupied Bandwidth

<2Mbps>

99% Occupied Bandwidth on Channel 00 99% Occupied Bandwidth on Channel 39

Spectrum - Spectrum =
Ref Level 30.00 dBm Offset 24.65 dB & RBW 30 kHz Ref Level 30.00 dBm Offset 24.42 di & RBW 30 kHz
lo Att 20 dB @ SWT Sms @ VBW 100 kHz Mode Sweap o ALt 20 dB @ SWT Sms @ VBW 100 kHz Mode Swesp
@17k View (@ 17k View
M1[1] 15.30 dBm)| M1[1] 14.99 dBm
e 2.40200200 GHz o 2.44100200 GHz,
@ X Occ Bw 1.188811189 MHz 20 " Oce Bw 1.190809191 MHz,
/ ~ ~
10 dBm = 10 dém v va > = ~
N T v N = o
(L - e - i d At
0 - S 0 dBm i b
A 3\ e ™,
10d < - -10 df +
/ | / \
-20d - L 20 o F
NN Avawi f B s N
b ~at
40 df -40 o
-50 -50 o
-60 -0 o
CF 2.402 GHz 1001 pts Span 2.0 MHz CF 2.441 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | Xx-value | ¥-value | Function | Function Result | Type | rRef | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.402002 GHz 15.30 d8m M1 1 2.441002 GHz 14.99 d&m
T1 1 240141658 GHz 0.84 dém Occ Bw 1.1868811189 MHz T1 1 2.44041253 GHz 0.38 dém Occ Bw 1.190809191 MHz
T2 1 2,40260539 GHz 0.26 dém T2 1 2.4416034 GHz 0.08 dém
" 38
| J .- \

L

99% Occupied Bandwidth on Channel 78

Spectrum -

Ref Level 30.00 dém  Offset 24.56 dB & RBW 30 kHz
o ALt 20 dB & SWT Sms & VBW 100 kHz
@ 1Pk View

Mode Swesp

MI[1] 15.11 dBm|

2.48000000 GHz|
Oce Bw 1.190809191 MHz,
10 dBm ATV T I LW
s

CF 2.48 GHz 1001 pts Span 2.0 MHz
Marker

Type | Ref | Trc | Xx-value | ¥-value | Function | Function Result |
25 1 2.48 GHz 15,11 dam

T1 1 2479410539 GHz 0.48 dém Occ Bw 1,190803131 MHz

T2 1 24806014 GHz 0.09 dém

- -
J J w

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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Band Edges

<2Mbps>

Low Band Edge Plot on Channel 00 High Band Edge Plot on Channel 78
Ref Level 30.00 d&m Offset 24 65 dB & RBW 100 kHz Ref Level 30.00 d&m Offset 24.56 dB & RBW 100 kHz
fo Att 20 dB & SWT 5 ms @ VBW 300 kHz  Mode Swesp po ALt 20 dB & SWT 5 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View 1@ 1Pk View
Mi[1] 42.84 dBm Mi[1] 42.67 dBm)|
2.3999860 GHz| 2.4883280 GHz|
20 dBm —— 20 df
01 i A
10 dBmr - h 10 di
/ |
o ‘ | o
)2 -2.522 dB i i
| . / i
-10 dBm J, T -10 T
/ 4 \
-20 d@n T v -20 di 4
/ ;
/ Al v
-30 dBm — I\‘ 30 dam{— + \
= R / \
N Y / \
-40 dBm ~ T =40 ooy ok T
AP SN TR PR e XN T M it A A st Ao s bt st
-50 dBm -s50
-60 dBm -60 d
Fi Fi
Start 2.395 GHz 691 Hls SlDE .405 GHz Start 2.4775 GHz 691 us SluE 2.4895 GHz |
il ) SRR e i ] [T )
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Hopping Mode Band Edges

<2Mbps>
Hopping Mode Low Band Edge Plot Hopping Mode High Band Edge Plot
Spectrum [@ Spectrum l@
Ref Level 30.00 d&m Offset 24 65 dB & RBW 100 kHz Ref Level 30.00 d&8m Offset 24.56 dB & RBW 100 kHz
fo Att 20 dB & SWT 5 ms & VBW 300 kHz  Mode Swesp po ALt 20 dB & SWT 5 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
| Mi[1] +4.69 dBm | Mi[1] 43.51 dbm
2.3984950 GHz| 2.4890220 GHz|
20 dBm T e 20 d T
b n ) )1 16.461 dBm
10 com " | Jl‘pujh“"] v, \H\M ol %‘lf'-ﬂhi‘ A il
ww " L (L] aa T Ml\
i g
P S —— T i D2 -3.532 dBm
| |
-10 dBm ’ -10 H
-20 d@n -20 di T
L “
30 dBm- ! 20 de ‘
h | : !JM fry I
40 dm - IM' _40 dib H |
[APEP PR EYFA I WETRR Y TS (RO s ,M._n...wuh “bu.-m PLY YV 'Y FEIVEN Y JRUNT PN SRR BRI N A
-50 dBm -s50
-60 dBm -60 d
Fi Fi
Start 2.395 GHz 6-91 pts Sto .405 GHz Et 2.4775 GHz 6-91 pts Stop 2.4895 GHz
il ] [ ) il ] [T )
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Spurious Emission

<2Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1GHz

CSE Plot on Ch 00 between 1GHz ~ 26.5GHz

Spectrum - Spectrum -
Ref Level 30.00 dbm  Offset 2465 dE & RBW 100 kHz Ref Level 30.00 dim  Offset 24.65 d2 = RBW 100 kHz
fo art o0 dB SWT 30.1 ms @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
(@ 17k View [@ 17k View
mMi[1] -45.49 dBm)| Mi1[1] 16.68 dBm)|
787.3670 MHz| 2.402030 GHz|
20d 20 d 1 M2[1] -35.67 dBm)|
T D1 16.680 dBm 19.812850 GHz|
10 df 10 de
od 0 dbn
> -3.320 dB
=10 d =10 df
-20 d 20 d
-30 d 30 d y
¥
-40d T -40 o
-60 dBm -60 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
—r —— —
i ] W e )il ] [T

CSE Plot on Ch 39 between 30MHz ~ 1GHz

CSE Plot on Ch 39 between 1GHz ~ 26.5GHz

Spectrum

k2 Spectrum k2
Ref Level 30.00 dBm  Offset 24.42 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 24.42 d8 @ RBW 100 kHz
o At 2008 SWT  30.1ms @ VBW 300 kHz _Mode Swesp o At 20de  SWT  255ms w VBW 300 kdz  Mode Swesp
(@ 1Pk View [@ 17K view
mMi[1] -45.50 dBm| Mi1[1] 15.52 dBm)|
828.4610 MHz, 2.441130 GHz|
20d 20 dign- I M2[1] -35.28 dBm)|
1 15.522 dBn 19.817950 GHz|
10 df 10 de
od 0 dbm
2 -4,478 dBm 2 -4.478 dBm
-10d -10d
-20 d 20 d
-30 d 30 d —
¥
-40 d o ~40 d
i
sttt "
60 d -60 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
—r —— —
i ] AR e )il

i ) [
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<2Mbps>

CSE Plot on Ch 78 between 30MHz ~ 1GHz CSE Plot on Ch 78 between 1GHz ~ 26.5GHz
Spectrum | [=) | [spectum ) (=)
Ref Level 30.00 dém  Offset 24.56 di & RBW 100 kHz Ref Level 30.00 dém Offset 24.56 dB & RBW 100 kHz
fo art o0 dB SWT 30.1 ms @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view @ 1Pk view
M1[1] -44.92 dBm | M1[1] 17.39 dBm|
20 df 20 di M2[1] -35.51 dBm
D1 17.386 dBn 19.830700 GHz|
10 df 10 di
0dl 0 dBm
D2 -2.612 dBm D2 -2.612 dBrr
-10 df 10 di
-20 df -20 d
-30d -30 df 5
Z
40 d T -40 o
-60 -6 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
)j e e )i W e
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.4~26.7C
Relative Humidity : |62.3~67.1%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number : Blof Bl
FAX : 886-3-327-0855



EUT Information

Report NO : 380306
Test Mode : Mode 1
Test Voltage : 110Vac/60Hz
Phase : Line
Full Spectrum
100 T
90+
80+
70+
CISPR22-QF Limit at Main Ports
> 60T
>
@
RN R e SR R O O L N S SO SO CISPR22-Ave Limit at Main Ports:
T B N N N0 S RO SOV U
S 4
3
40+
*
30 i P * *
It ®
20+ ¢
10T
0 } } } +— } } } +—+— } } |
150k 300 400 500 800 1M 2M 3M 4dM5M 6 8 10 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.162000 26.30 55.36 29.06 | L1 OFF 19.9
0.162000 37.83 65.36 2753 | L1 OFF 19.9
0.230000 17.71 52.45 34.74 | L1 OFF 19.9
0.230000 30.65 62.45 31.80 | L1 OFF 19.9
0.366000 16.49 48.59 32.10 | L1 OFF 19.9
0.366000 26.61 58.59 3198 | L1 OFF 19.9
0.418000 13.15 47.49 3434 | L1 OFF 20.0
0.418000 22.01 57.49 3548 | L1 OFF 20.0
0.466000 25.96 46.59 20.63 | L1 OFF 20.0
0.466000 32.58 56.59 24.01 | L1 OFF 20.0
1.474000 16.11 46.00 29.89 | L1 OFF 20.0
1.474000 30.99 56.00 25.01 | L1 OFF 20.0




EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

100 T
90+
80t

70T

50t

Level in dBuV

40+

30T

20T

10+

380306
Mode 1
110Vac/60Hz
Neutral

Full Spectrum

. \ CISPR22-QP Limit at Main Ports
|

CISPR22-Ave Limit at Main Ports

150k 300 400 500 800 1M 2M 3M 4M 5M 6

Final Result

» 4+
—
o 4

M 20M  30M
Frequency in Hz

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.162000 26.22 55.36 29.14 | N OFF 19.9
0.162000 37.12 65.36 28.24 | N OFF 19.9
0.202000 20.38 53.53 33.15 | N OFF 19.9
0.202000 37.10 63.53 26.43 | N OFF 19.9
0.434000 29.07 47.18 18.11 | N OFF 20.0
0.434000 31.96 57.18 25.22 | N OFF 20.0
0.474000 24.55 46.44 21.89 | N OFF 20.0
0.474000 31.19 56.44 2525 | N OFF 20.0
0.502000 25.05 46.00 20.95 | N OFF 20.0
0.502000 30.94 56.00 25.06 | N OFF 20.0
1.446000 18.75 46.00 27.25 | N OFF 20.0
1.446000 32.22 56.00 23.78 | N OFF 20.0
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Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Bank Lin and Lu Wen-Kai
Relative Humidity : 55~65%
<BR + EDR Ant.3>
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)
2325.75 49.91 -24.09 74 46.21 271 9.02 32.42 100 309 P H
2325.75 25.15 -28.85 54 - - - - - - A H
* 2402 113.56 - - 109.87 27 9.16 32.47 | 100 | 309 P H
* 2402 88.8 - - - - - - - - A H
BT H
CHOO0 H
2402MHz 2361.24 49.8 -24.2 74 46.16 27 9.09 32.45 | 400 99 P \Y
2361.24 25.04 -28.96 54 - - - - - - A \%
* 2402 108.77 - - 105.08 27 9.16 32.47 400 99 P \Y,
* 2402 84.01 - - - - - - - - A \Vj
Vv
2323.58 49.89 -24.11 74 46.2 271 9.01 32.42 112 249 P H
2323.58 25.13 -28.87 54 - - - - - - A H
* 2441 115.48 - - 111.93 26.81 9.24 325 112 249 P H
* 2441 90.72 - - - - - - - - A H
2484.32 50.13 -23.87 74 46.44 26.9 9.32 32.53 112 249 P H
i 2484.32 25.37 -28.63 54 - - - - - - A H
CH 39
2380.42 49.91 -24.09 74 46.25 27 9.12 32.46 397 98 P \%
2441MHz
2380.42 25.15 -28.85 54 - - - - - - A \%
* 2441 111.53 - - 107.98 26.81 9.24 325 397 98 P \%
* 2441 86.77 - - - - - - - - A \%
2494.54 50.03 -23.97 74 46.28 26.95 9.34 32.54 397 98 P \%
2494.54 25.27 -28.73 54 - - - - - - A \%
TEL : 886-3-327-0868 Page Number : C1 of C26
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 117.02 - - 113.33 26.9 9.32 32.53 | 100 276 P H
* 2480 92.26 - - - - - - - - A H
2483.56 56.89 -17.11 74 53.2 26.9 9.32 32.53 | 100 276 P H
2483.56 32.13 -21.87 54 - - - - - - A H
H

BT
H
CH 78
* 2480 112.26 - - 108.57 26.9 9.32 32.53 | 340 90 P \%
2480MHz
* 2480 87.5 - - - - - - - - A \%
2484 52.75 -21.25 74 49.06 26.9 9.32 32.53 | 340 90 P \%
2484 27.99 -26.01 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C26
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 45.53 -28.47 74 32.29 32.32 14.51 33.59 - - P H

4804 20.77 |-33.23 54 - - - - - - A | H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 45.9 -28.1 74 32.66 32.32 1451 | 33.59 - - P \%
2402MHz

4804 21.14 -32.86 54 - - - - - - A \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 45.93 -28.07 74 32.49 32.56 14.45 33.57 - - P H

4882 21.17 |-32.83 54 - - - - - - A | H

7323 50.61 -23.39 74 32.48 375 16.58 35.95 - - P H

7323 25.85 -28.15 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 46.71 -27.29 74 33.27 32.56 1445 | 33.57 - - P \%
2441MHz

4882 21.95 |-32.05 54 - - - - - - AV

7323 51.11 |-22.89 74 32.98 375 16.58 | 35.95 - - P |V

7323 26.35 -27.65 54 - - - - - - A \

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C4 of C26
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samonias. FCC RADIO TEST REPORT Report No. : FR380306A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.48 -27.52 74 32.94 32.7 14.4 33.56 - - P H
4960 21.72 -32.28 54 - - - - - - A H
7440 50.66 -23.34 74 325 37.32 16.88 | 36.04 - - P H
7440 25.9 -28.1 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 47.03 -26.97 74 33.49 32.7 14.4 33.56 - - P \%
2480MHz
4960 22.27 -31.73 54 - - - - - - A \%
7440 51.36 -22.64 74 33.2 37.32 16.88 | 36.04 - - P \Y
7440 26.6 -27.4 54 - - - - - - A Vv
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C5 of C26
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samonias. FCC RADIO TEST REPORT Report No. : FR380306A

Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24825 44.77 -29.23 74 42.37 39.6 22.62 | 59.82 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BT
24657 44.76 -29.24 74 43.13 39.43 22.32 | 60.12 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C6 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 22.4 -17.6 40 28.93 25.2 1.03 32.76 - - P H
57.16 26.96 -13.04 40 45.89 12.05 1.75 32.73 - - P H
119.24 29.63 |-13.87 43.5 42.62 17.35 2.38 32.72 - - P H
170.65 21.45 |-22.05 43.5 35.81 155 2.83 32.69 - - P H
259.89 22.05 | -23.95 46 31.51 19.88 3.33 32.67 - - P H
942.77 35.78 |-10.22 46 30.6 30.57 6.08 31.47 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 48.43 27.24 -12.76 40 43.07 15.28 1.62 32.73 - - P \%
56.19 33.07 -6.93 40 51.89 12.18 1.73 32.73 - - P Vv
79.47 31.51 -8.49 40 48.94 13.29 2 32.72 - - P \%
121.18 27.17 -16.33 43.5 40.15 17.34 24 32.72 - - P \%
556.71 28.7 -17.3 46 30.82 26 4.77 32.89 - - P \Y,
886.51 36.25 -9.75 46 33.36 28.9 5.93 31.94 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

<BR + EDR Ant.4>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2387.595 50.26 | -23.74 74 46.66 26.92 9.14 32.46 | 120 88 P H
2387.595 255 -28.5 54 - - - - - - A | H
* 2402 115.52 - - 111.83 27 9.16 32.47 | 120 88 P H
* 2402 90.76 - - - - - - - - A | H
H
BT
H
CHOO
2353.89 50.7 -23.3 74 47.07 27 9.07 32.44 | 360 | 106 P |V
2402MHz
2353.89 25.94 | -28.06 54 - - - - - - AV
* 2402 112.68 - - 108.99 27 9.16 32.47 | 360 | 106 P |V
* 2402 87.92 - - - - - - - - AV
\
\
2385.74 49.95 |-24.05 74 46.34 26.94 9.13 32.46 | 117 88 P H
2385.74 25.19 | -28.81 54 - - - - - - A | H
* 2441 115.57 - - 112.02 | 26.81 9.24 325 117 88 P H
* 2441 90.81 - - - - - - - - A | H
2497.83 49.98 |-24.02 74 46.19 26.98 9.35 3254 | 117 88 P H
BT
2497.83 25.22 | -28.78 54 - - - - - - A | H
CH 39
2380.42 49.97 |-24.03 74 46.31 27 9.12 32.46 | 396 | 116 P |V
2441MHz
2380.42 25.21 | -28.79 54 - - - - - - AV
* 2441 113.23 - - 109.68 | 26.81 9.24 325 396 | 116 P |V
* 2441 88.47 - - - - - - - - A |V
2489.15 49.75 |-24.25 74 46.05 26.9 9.33 3253 | 396 | 116 P |V
2489.15 2499 | -29.01 54 - - - - - - AV
TEL : 886-3-327-0868 Page Number : C8 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 116.36 - - 112.67 26.9 9.32 3253 | 144 88 P H
* 2480 91.6 - - - - - - - - A H
2483.76 56.07 -17.93 74 52.38 26.9 9.32 3253 | 144 88 P H
2483.76 31.31 -22.69 54 - - - - - - A H
H

BT
H
CH 78
* 2480 113.17 - - 109.48 26.9 9.32 32,53 | 381 120 P \%
2480MHz
* 2480 88.41 - - - - - - - - A \%
2483.6 53.87 -20.13 74 50.18 26.9 9.32 3253 | 381 120 P \%
2483.6 29.11 -24.89 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C9 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 46.04 -27.96 74 32.8 32.32 14.51 33.59 - - P H

4804 21.28 |-32.72 54 - - - - - - A | H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 47.44 -26.56 74 34.2 32.32 1451 | 33.59 - - P \%
2402MHz

4804 22.68 -31.32 54 - - - - - - A \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 46.64 -27.36 74 33.2 32.56 14.45 33.57 - - P H

4882 21.88 |-32.12 54 - - - - - - A | H

7323 52.33 -21.67 74 34.2 375 16.58 35.95 - - P H

7323 27.57 -26.43 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 47.63 -26.37 74 34.19 32.56 1445 | 33.57 - - P \%
2441MHz

4882 2287 |-31.13 54 - - - - - - AV

7323 52.4 -21.6 74 34.27 375 16.58 | 35.95 - - P \

7323 27.64 -26.36 54 - - - - - - A \

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C11 of C26

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.85 -27.15 74 33.31 32.7 14.4 33.56 - - P H
4960 22.09 -31.91 54 - - - - - - A H
7440 55.21 -18.79 74 37.05 37.32 16.88 | 36.04 | 100 61 P H
7440 30.45 -23.55 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 46.66 -27.34 74 33.12 32.7 14.4 33.56 - - P \%
2480MHz
4960 21.9 -32.1 54 - - - - - - A \Y
7440 53.41 -20.59 74 35.25 37.32 16.88 | 36.04 - - P \
7440 28.65 -25.35 54 - - - - - - A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306A

Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24685 45.18 -28.82 74 43.34 39.54 22.37 | 60.07 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BT
24895 45.02 -28.98 74 42.35 39.62 22.74 | 59.69 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C13 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.97 23.67 |-16.33 40 30.77 24.62 1.04 32.76 - - P H
55.22 26.44 -13.56 40 45.17 12.28 1.72 32.73 - - P H
119.24 29.09 |-14.41 43.5 42.08 17.35 2.38 32.72 - - P H
176.47 21.81 |-21.69 43.5 36.55 15.05 2.89 32.68 - - P H
575.14 28.64 -17.36 46 30.85 25.8 4.84 32.85 - - P H
955.38 36.47 -9.53 46 30.48 31.21 6.13 31.35 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 40.67 26.82 -13.18 40 39.09 19.23 1.24 32.74 - - P \%
56.19 31.77 -8.23 40 50.59 12.18 1.73 32.73 - - P Vv
118.27 26.41 -17.09 43.5 39.45 17.3 2.38 32.72 - - P \%
263.77 20.64 -25.36 46 30.07 19.9 3.35 32.68 - - P \%
734.22 35.27 -10.73 46 34.83 27.78 5.37 32.71 - - P Vv
892.33 38.18 -7.82 46 35.16 28.99 5.93 31.9 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

<HR 2Mbps Ant.3>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2384.97 51.13 | -22.87 74 47.51 26.95 9.13 32.46 | 116 | 300 P H
2384.97 26.46 | -27.54 54 - - - - - - A | H
* 2402 113.64 - - 109.95 27 9.16 32.47 | 116 | 300 P H
* 2402 88.97 - - - - - - - - A | H
H
BT
H
CHOO
2374.155 50.02 | -23.98 74 46.36 27 9.11 32.45 | 359 92 P |V
2402MHz
2374.155 25.35 | -28.65 54 - - - - - - AV
* 2402 109.48 - - 105.79 27 9.16 32.47 | 359 92 P |V
* 2402 84.81 - - - - - - - - AV
\
\
2375.1 49.93 |-24.07 74 46.28 27 9.11 32.46 | 137 | 253 P H
2375.1 25.26 | -28.74 54 - - - - - - A | H
* 2441 115.04 - - 111.49 26.81 9.24 325 137 | 253 P H
* 2441 90.37 - - - - - - - - A | H
2488.38 49.86 |-24.14 74 46.16 26.9 9.33 32,53 | 137 | 253 P H
BT
2488.38 25.19 | -28.81 54 - - - - - - A | H
CH 39
2343.04 50.15 | -23.85 74 46.53 27 9.05 32.43 | 398 98 P |V
2441MHz
2343.04 25.48 | -28.52 54 - - - - - - AV
* 2441 110.59 - - 107.04 | 26.81 9.24 325 398 98 P |V
* 2441 85.92 - - - - - - - - A \%
2491.04 50.69 |-23.31 74 46.97 26.91 9.34 32,53 | 398 98 P |V
2491.04 26.02 | -27.98 54 - - - - - - AV
TEL : 886-3-327-0868 Page Number : C15 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 117 - - 113.31 26.9 9.32 3253 | 138 263 P H
* 2480 92.33 - - - - - - - - A H
2483.52 57.17 -16.83 74 53.48 26.9 9.32 3253 | 138 263 P H
2483.52 325 -21.5 54 - - - - - - A H
H

BT
H
CH 78
* 2480 111.48 - - 107.79 26.9 9.32 32.53 | 339 87 P \%
2480MHz
* 2480 86.81 - - - - - - - - A \%
2483.92 52.13 -21.87 74 48.44 26.9 9.32 32.53 | 339 87 P \%
2483.92 27.46 -26.54 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C16 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 45.82 -28.18 74 32.58 32.32 14.51 33.59 - - P H

4804 21.15 -32.85 54 - - - - - - A H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 47.8 -26.2 74 34.56 32.32 15.01 | 33.59 - - P \%
2402MHz

4804 23.13 -30.87 54 - - - - - - A \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 46.07 -27.93 74 32.63 32.56 14.45 33.57 - - P H

4882 21.4 -32.6 54 - - - - - - A | H

7323 51.52 -22.48 74 33.39 375 16.58 35.95 - - P H

7323 26.85 -27.15 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 45.96 -28.04 74 32.52 32.56 1445 | 33.57 - - P \%
2441MHz

4882 21.29 |-32.71 54 - - - - - - AV

7323 50.89 |-23.11 74 32.76 375 16.58 | 35.95 - - P |V

7323 26.22 -27.78 54 - - - - - - A \Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y
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samonias. FCC RADIO TEST REPORT Report No. : FR380306A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.12 -27.88 74 32.58 32.7 14.4 33.56 - - P H
4960 21.45 -32.55 54 - - - - - - A H
7440 50.22 -23.78 74 32.06 37.32 16.88 | 36.04 - - P H
7440 25.55 -28.45 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 46.08 -27.92 74 32.54 32.7 14.4 33.56 - - P \%
2480MHz
4960 21.41 -32.59 54 - - - - - - A \%
7440 50.94 -23.06 74 32.78 37.32 16.88 | 36.04 - - P \Y
7440 26.27 -27.73 54 - - - - - - A \Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306A

<HR 2Mbps Ant.4>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2389.065 51.19 | -22.81 74 47.6 26.91 9.14 32.46 | 117 78 P H
2389.065 26.52 | -27.48 54 - - - - - - A | H
* 2402 116.39 - - 112.7 27 9.16 32.47 | 117 78 P H
* 2402 91.72 - - - - - - - - A | H
H
BT
H
CHOO
2387.595 50.33 | -23.67 74 46.73 26.92 9.14 32.46 | 358 | 118 P |V
2402MHz
2387.595 25.66 | -28.34 54 - - - - - - AV
* 2402 112.21 - - 108.52 27 9.16 32.47 | 358 | 118 P |V
* 2402 87.54 - - - - - - - - AV
\
\
2329.46 49.81 |-24.19 74 46.1 27.1 9.03 32.42 | 204 35 P H
2329.46 25.14 | -28.86 54 - - - - - - A | H
* 2441 115.97 - - 112.42 | 26.81 9.24 325 204 35 P H
* 2441 91.3 - - - - - - - - A | H
2495.59 49.91 |-24.09 74 46.14 26.96 9.35 3254 | 204 35 P H
BT
2495.59 25.24 | -28.76 54 - - - - - - A | H
CH 39
2311.26 50.06 | -23.94 74 46.47 27.01 8.99 3241 | 398 | 112 P |V
2441MHz
2311.26 25.39 | -28.61 54 - - - - - - AV
* 2441 113.22 - - 109.67 | 26.81 9.24 325 398 | 112 P |V
* 2441 88.55 - - - - - - - - A \%
2488.73 50.35 | -23.65 74 46.65 26.9 9.33 3253 | 398 | 112 P |V
2488.73 25.68 | -28.32 54 - - - - - - AV
TEL : 886-3-327-0868 Page Number : C20 of C26
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Report No. : FR380306A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 116.95 - - 113.26 26.9 9.32 32,53 | 199 28 P H
* 2480 92.28 - - - - - - - - A H
2483.88 56.14 -17.86 74 52.45 26.9 9.32 32,53 | 199 28 P H
2483.88 31.47 -22.53 54 - - - - - - A H
H

BT
H
CH 78
* 2480 113.46 - - 109.77 26.9 9.32 32.53 | 398 110 P \%
2480MHz
* 2480 88.79 - - - - - - - - A \%
2483.64 53.98 -20.02 74 50.29 26.9 9.32 32.53 | 398 110 P \%
2483.64 29.31 -24.69 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C21 of C26
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Report No. : FR380306A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 45.46 -28.54 74 32.22 32.32 14.51 33.59 - - P H

4804 20.79 |-33.21 54 - - - - - - A | H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 45.84 -28.16 74 32.6 32.32 1451 | 33.59 - - P \%
2402MHz

4804 21.17 -32.83 54 - - - - - - A \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number 1 C22 of C26
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Report No. : FR380306A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 46.58 -27.42 74 33.14 32.56 14.45 33.57 - - P H

4882 2191 |-32.09 54 - - - - - - A | H

7323 49.97 -24.03 74 31.84 375 16.58 35.95 - - P H

7323 25.3 -28.7 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 47.95 -26.05 74 34.51 32.56 1445 | 33.57 - - P \%
2441MHz

4882 23.28 |-30.72 54 - - - - - - AV

7323 51.3 -22.7 74 33.17 375 16.58 | 35.95 - - P \

7323 26.63 -27.37 54 - - - - - - A \Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.46 -27.54 74 32.92 32.7 14.4 33.56 - - P H
4960 21.79 -32.21 54 - - - - - - A H
7440 51.13 -22.87 74 32.97 37.32 16.88 | 36.04 - - P H
7440 26.46 -27.54 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 46.71 -27.29 74 33.17 32.7 14.4 33.56 - - P \%
2480MHz
4960 22.04 -31.96 54 - - - - - - A \%
7440 50.83 -23.17 74 32.67 37.32 16.88 | 36.04 - - P \Y
7440 26.16 -27.84 54 - - - - - - A \Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number 1 C24 of C26
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C25 of C26
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A calculation example for radiated spurious emission is shown as below:

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
BT
CH 00 2390 55.45 -18.55 74 54.51 32.22 4.58 35.86 103 308 P H
2402MHz

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

Peak measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868 Page Number : C26 of C26
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C
Test Engineer : Bank Lin and Lu Wen-Kai

Relative Humidity : 55~65%

<BR + EDR Ant.3>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHOO 2402MHz

Horizontal Fundamental
wasara o o
o
o
"
s
- A e et e e
40.0| a0.gf =
s
P~ e
:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000000KHz SWT:Auto

Peak
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHOO 2402MHz

Vertical Fundamental

- bus s n — ossaran
- g
- -
g g
- o0
s0d wd
w0 wd i
0 0
wd wd
B

ol b o S IS
wd wd = Ll
o d
204 2
0o od

T =0 T T T e T e T B me mwe e

- ooy s
:03CH22-HY 03CH22-HY

Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal

Fundamental

Peak

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

o
s
509 : 500 O SRR Ly st et
40.0| 40.0| bl
s
e
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
oW T005000R 2 VoW 000000z v RO To00000Ks VWSO 00Kz st
Peak
m0q
100.0| /\‘
00 PEAK_BE 74
e |
50,0 gt s 1
s
s
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL

Left blank
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BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Vertical

Fundamental

Peak

A (@BuVim) Date: 2023.07.28

1300)

109

3102320,

ite
Condition

2340 2360, 2380, 2400, 20 2440, 245
Frequency (Miz)

+03CH22-HY

:PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVim)

Date: 2023.07.28
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1200
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- BT —— e et
(R

100]

700]
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2700, 3000

Peak

1 @BV

) Date: 2023.07.28

|

430 2840, 250,

Site
Condition

2460 2470, 2480, 2490, 2
Frequency (MHz)

:03CH22-HY

:PEAK_BE_74 3m LE2C04A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

209 PEAK BE 74 800 PEAK 74
= LT
UNB A e
m e -
e
:03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical

Fundamental

Peak

1 @BuVim)

Date: 2023.07.28
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o / o
S I —
=
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHOO 2402MHz

Horizontal Vertical

A (@Buvim) Date: 2023.08-10

el (@Buvim) Date: 2023-08-10
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1209 1200)

1109 1109

1009 1000]
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509 o 60 e
B o v 509 g — e
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Peak

Avg.
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHOO 2402MHz

Horizontal Vertical
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal Vertical
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Emission above 18GHz

2.4GHz BT (SHF @ 1m)
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Emission below 1GHz

2.4GHz BT (LF)
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<BR + EDR Ant.4>
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Appendix E. Duty Cycle Plots

<BR + EDR Ant.3>

DH5 on time (One Pulse) Plot on Channel 39 on time (Count Pulses) Plot on Channel 39

Ref Lovel 126.99 dByV

BW Fiter BW ST YT YUY PRPTORERW FITSY TSI [ PR VWA TSV TN SR RO TS TR W T T

-3dB (Nomal) ¥

Center 2441000000 GHz Sp:
Res BW 1.0 MHz Sweep 100 ms (10

Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.89 / 100 = 5.78 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.76 dB

3. DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.89 ms x 20 channels = 57.8 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 57.8 ms ] = 2 hops
Thus, the maximum possible ON time:
289 msx2=5.78ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.78 ms/100 ms) = -24.76 dB
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<BR + EDR Ant.4>

DH5 on time (One Pulse) Plot on Channel 39 on time (Count Pulses) Plot on Channel 39
fol Marker

#hvg r,..:ﬁr-«;«.; (AME[ oy 3 Atten: 30 d ¥ #hvg Type: Power (RM
C

Marker 3 Trg: Frae Run

Ref Level 126.99 dBuV

Video BW 1.0 MHz

Center 2441000000 GHz Video BW 1.0 MHz
Res BW 1.0 MHz

1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.89 / 100 = 5.78 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.76 dB

3. DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.89 ms x 20 channels = 57.8 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 57.8 ms ] = 2 hops
Thus, the maximum possible ON time:
289 msx2=578ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.78 ms/100 ms) = -24.76 dB

TEL : 886-3-327-0868 Page Number : E2 of E4
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR380306A

<HR 2Mbps Ant.3>

2DH5 on time (One Pulse) Plot on Channel 39 on time (Count Pulses) Plot on Channel 39

#hvg Type: Power (RM
Trg: Frae Run

Ref Level 106.99 dBuV

Center 2441000000 GHz Video BW 1.0 MHz
Res BW 1.0 MHz

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.92 / 100 = 5.84 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.67 dB
3.  2DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.92 ms x 20 channels = 58.4 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 58.4 ms ] = 2 hops
Thus, the maximum possible ON time:
292 ms x2=5.84ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.84 ms/100 ms) = -24.67 dB
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<HR 2Mbps Ant.4>

2DH5 on time (One Pulse) Plot on Channel 39 on time (Count Pulses) Plot on Channel 39
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1. Worst case Duty cycle = on time/100 milliseconds =2 *2.92 / 100 = 5.84 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.67 dB
3.  2DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.92 ms x 20 channels = 58.4 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 58.4 ms ] = 2 hops
Thus, the maximum possible ON time:
292 ms x2=5.84ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.84 ms/100 ms) = -24.67 dB

—— T THE END——
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